
W 
 
 
    www.mbr-network.eu 

 

 

 
SIXTH FRAMEWORK PROGRAMME 

Priority 1.1.6.3 
“GLOBAL CHANGE AND ECOSYSTEMS” 

 
SPECIFIC TARGETED RESEARCH PROJECT 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PROJECT AMEDEUS 

“ACCELERATE MEMBRANE DEVELOPMENT 

FOR URBAN SEWAGE PURIFICATION” 

 

FINAL ACTIVITY REPORT 

 

 

 
 
 
 
 
 

 



Final Report, FP6 Project AMEDEUS, 2010 
 

  
SIXTH FRAMEWORK PROGRAMME 

Priority 1.1.6.3 
“GLOBAL CHANGE AND ECOSYSTEMS” 

 
SPECIFIC TARGETED RESEARCH PROJECT 

 
 

 

Project acronym: AMEDEUS 
Project full title: Accelerate Membrane Development 

for Urban Sewage Purification 
Proposal/Contract no.:018328  AMEDEUS 
Instrument STREP 
Priority Global Changes and Ecosystems 
[...]
Figure 69. Evolution of total monthly visits and consulted pages of MBR-Network ............... 100 
 
 



FP6 Project AMEDEUS 
 

Final report, 2010         Page 12/120 
Copyright © AMEDEUS, 2010 

 
 

List of Tables 
 
 
Table 1. List of participants in the AMEDEUS project. ................................................................... 4 
Table 2. Selected additives and their positive or negative impact on parameters ................... 20 
Table 3. Sensitivity, LOD, LOQ, ME of different methods for protein determination. .............. 25 
Table 4. Comparison of MBR-VFM and EPS-SIA sensors .......................................................... 28 
Table 5. Cleaning reagents investigated in the study ................................................................... 31 
Table 6. Cleaning tests with the A3 membrane (2h soaking) ...................................................... 33 
Table 7. Cleaning tests with the Polymem membrane (2h soaking) .......................................... 34 
Table 8. Cleaning tests with the inge membrane .......................................................................... 36 
Table 9. COD experimental fractionation........................................................................................ 38 
Table 10. Steady-state simulations results and calibration at SRT 15 days ............................. 39 
Table 11. Calibration parameters comparison for SRT 15 and 40 days .................................... 40 
Table 12. “resource oriented” comparison of the two pre-treatment schemes ......................... 46 
Table 13. Qualitative comparison of costs between the two pre-treatment schemes.............. 47 
Table 14. Comparison of costs for the Kaarst and Varsseveld MBR plants. ............................ 51 
Table 15. Average aeration rates (Nm³/h) during the different test periods. ............................. 56 
Table 16. Summary of impacts of MBR filtration module standardisation ................................. 69 
Table 17. Technical factors towards interchangeable MBR modules ........................................ 70 
Table 18. Summary of main membrane monitoring methods...................................................... 71 
Table 19. Mean feed water quality................................................................................................... 72 
Table 20. Mean biological operating conditions............................................................................. 73 
Table 21. Bundles configurations implemented in the module.................................................... 79 
Table 22. Summary of the results .................................................................................................... 79 
Table 23. Treatment optimal conditions for the production of nanofibers.................................. 85 
Table 24. Performance of the NY6 nanocomposite and conventional textile membrane ....... 85 
Table 25. Estimation of the production costs for the nanocomposite textile ............................. 86 
Table 26. Characteristic of the Textile MBR modules................................................................... 87 
Table 27. Design parameters (for ISO containers)........................................................................ 89 
Table 28. Design pollution................................................................................................................. 89 
Table 29. Design parameters of membrane modules................................................................... 89 
Table 30. Cost comparison of the different membrane options for the retrofitting of wwtp..... 91 
 



FP6 Project AMEDEUS 
 

Final report, 2010         Page 13/120 
Copyright © AMEDEUS, 2010 

 
 

Glossary 
 
 
ACS  Advanced control system 
ASM  Activated sludge model 
CAS  Conventional activated sludge 
COD  Chemical oxygen demand 
DOC  Dissolved organic matter 
EPC  Enhanced primary clarification 
EPS  Extracellular polymeric substances 
HRT  Hydraulic retention time 
MBR  Membrane bioreactor 
MBR-VFM MBR VITO Fouling Measurement 
ML  Mixed liquor 
MLSS  Mixed liquor suspended solids 
MLISS  Mixed liquor inorganic suspended solids 
MLVSS Mixed liquor volatile suspended solids 
PAC  Powdered Activated Carbon 
PACl  Polyaluminium Chloride 
SIA  Sequential injection analysis 
SMP  Soluble Microbial Products 
SRT  Solid retention time 
TMP  Transmembrane Pressure 
TN  Total nitrogen 
TS  Total solids 
TSS  Total suspended solids 
WWTP  Wastewater treatment Plant 
 
 
 
 

Symbols 
 
 
bA   Autotrophic decay rate (d-1) 
bH   Heterotrophic decay rate (d-1) 
KOA   Half-saturation constant of autotrophic biomass for oxygen (gO2/m

3) 
KOH   Half-saturation constant of heterophic biomass for oxygen (gO2/m

3) 
SI   Soluble inert of COD fraction (g/m3) 
XBH   Heterotrophic biomass of COD fraction (g/m3) 
XBA   Autotrophic biomass of COD fraction (g/m3) 
XI   Particular inert of COD fraction (g/m3) 
XP  Particular products arising from biomass decay (g/m3) 
YH   Heterotrophic conversion yield (kg COD/kgCOD) 
Yobs   Excess sludge production yield (kg VSS/kgCOD) 
µA   Autotrophic growth rate (d-1) 
 



FP6 Project AMEDEUS 
 

Final report, 2010         Page 14/120 
Copyright © AMEDEUS, 2010 

1 Objective 1. Minimisation of membrane fouling with chemical 
additive 

1.1 Introduction 

Membrane fouling still is one major drawback of MBR technology. The new and promising 
method of adding certain chemicals to the MBR mixed liquor was investigated at TU Berlin. 
Experiments were carried out with activated carbons, metal salts, chitosan, synthetic 
polymers, enzymes and starch.  
The effects of these additives can generally be divided into two mechanisms: cationic 
flocculants cause a charge neutralisation of the negatively charged sludge flocs and thus 
lead to larger flocs (as shown in Figure 1). Adsorbants accumulate fouling causing solutes or 
colloids at their surface; this task is often realised by the addition of activated carbon / 
powdered activated carbon (PAC) into the MBR. In contrast to this, flocculants are thought to 
cause macroscopic flocs and aggregation of particles, favouring porous filtration cake layers. 
Nevertheless, it is reported that PAC can also lead to a structuring effect of the sludge floc 
and thus probably to a better filterability (Remy et al., 2009). 
 

 
Figure 1. Flocculation of sludge by multivalent cations 

 
Although a wide range of studies on different additives in MBR is available in literature (e.g. 
Ji et al., 2008; Lee et al., 2007; Munz et al., 2007) these mostly focus on the effect of just one 
or two additives. The use of additives is mostly based on conventional water treatments (e.g., 
elimination of colloids in water bodies) and each additive might play a different role in solutes 
and colloids removal, so it is of high importance to select more pertinent 
coagulants/adsorbents that can effectively increase filterability e.g. by specific removal of 
soluble microbial products (SMP) in MBR sludge. It is also of particular significance to 
understand to what extent the additives eliminate SMP substances. 
 
On the other hand, these changes of sludge characteristics might have a negative impact on 
the nutrient removal due to possibly changed transport phenomena through the liquid and 
the floc. For conventional flocculants it is commonly known that overdosing sometimes leads 
to adverse effects (Bratby, 2006). Therefore, dosing beyond a certain “optimum” 
concentration might not only lead to higher costs for the additive but also to disturbances in 
the elimination performance and/or to increased fouling as the additive might not be bound 
into the flocs anymore but remains in the solution and causes fouling itself. 
 
In a comprehensive and impartial screening, 30 substances of the above mentioned 
categories were investigated. SMP elimination potential, effects on filterability in large and 
small scale, respiration, oxygen transfer, nitrification and denitrification, as well as shear 
stability, dewaterability, and also effects of temperature, MLSS and calcium ions as well as 
costs were taken into account. 



FP6 Project AMEDEUS 
 

Final report, 2010         Page 15/120 
Copyright © AMEDEUS, 2010 

1.2 Material and Methods  

Information concerning the 13 most extensively studied additives can be found in Table 2, 
together with key results of the investigations. Although a broad range of experiments were 
conducted, only the two main experimental setups will be described here (for more 
information on the other methods see references cited in the text).  
 
Filtration test cell: Small scale filterability tests under defined and representative 
hydrodynamic conditions were conducted in a cross flow filtration test cell (Fig. 2) designed 
at the Chair of Chemical Engineering, TU Berlin (Rosenberger et al., 2001), simulating the 
cross flow conditions between two flat sheets in a submerged MBR plate and frame module. 
Channel height was 5mm for all tests conducted, but can be varied. Effective membrane 
area is 88cm². The test cell was operated under constant flux conditions while TMP was 
monitored. The cell can be aerated with different aeration intensities. 
 

 
Figure 2. Flow sheet of the filtration test cell 

 
MBR Pilot plant: In order to investigate the effect of flux enhancing chemicals under realistic 
(larger scale, long-term, real feed) conditions in MBRs, two identical pilot plants were set up 
(Figure 3). Each unit consisted of two 1m³ tanks with a working volume of approx. 0.8m³. The 
pilot units were located in a 20’ sea container on the premises of a pumping station of the 
Berliner Wasserbetriebe, thus drawing combined municipal wastewater from the Berlin city 
centre as influent. After the settler used as sand trap for the removal of larger particles, the 
wastewater flowed into a stirred anoxic chamber. The following tank was aerated and 
equipped with a 22m² membrane module (A3 Water Solutions, Germany, PVDF, nominal 
pore size 0.2 µm). TMP, flux, DO, T and pH in the membrane chamber were registered on-
line. The average chemical oxygen demand (COD) and total nitrogen (TN) concentrations of 
feedwater were around 780 and 95 mg/L, respectively. The hydraulic retention time (HRT), 
sludge retention time (SRT) and aeration rate were 7-8 hours, 13 days, and 17 Nm3/h 
(specific aeration demand = 0.8 Nm³/(m2h), superficial air velocity = 0.028 m/s), respectively. 
 
The systems were in operation from October 2006 up to May 2009. While different 
flocculants were dosed in one system (each for approx. 3 months), the other served as a 
reference.  



FP6 Project AMEDEUS 
 

Final report, 2010         Page 16/120 
Copyright © AMEDEUS, 2010 

 
Figure 3. a) Set-up of the parallel pilot plants  b) Flow sheet of one system 

1.3 Results 

SMP elimination: In a series of well defined jar tests, the optimum concentration of each of 
the 30 additives was determined in terms of SMP-removal. Most of the tested additives 
showed a good to excellent ability to eliminate proteins and polysaccharides from the 
supernatant. Only some starches and the enzymes caused (due to their chemical 
composition) an increase in SMP or interfered with the analytical method and were thus 
excluded from further testing. 13 additives were then chosen for more elaborate studies. The 
selection was made according to SMP removal efficiency. In addition, at least one chemical 
from each category (metal salt, chitosan, activated carbon, synthetic polymer and starch) 
was chosen in order to evaluate different physical effects. Interestingly, the optimum 
concentration determined for mixed liquors originating from different treatment plants 
(different MBR units as well as a conventional activated sludge systems) was nearly always 
the same. Also the optimum concentration determined in terms of SMP removal also yielded 
the best results in terms of filterability, although the extent of improvement did not correlate 
with the eliminated amount of SMP (Koseoglu et al., 2008). 
 
The effect of temperature, Ca2+ concentration and TS on the efficiency of additives in terms 
of SMP removal was also evaluated. It seemed that the SMP removal was altered if these 
parameters were varied when the applied additive concentration was below the optimal 
dosage. With increasing TS and temperature, the removal of supernatant compounds 
decreased. 

Side effects on filterability and nutrient removal: In “residual tests” (5% of the optimum 
concentration was dissolved in pure water in order to simulate the amount of the chemical 
that is not bound to the flocs and remains in the liquid phase) carried out in the test cell 
(Figure 2) it became obvious that especially the tested starch induced strong fouling on all 
tested membranes (Iversen et al., 2008a). 
 
The side effects on the biology and thus on nutrient removal were studied while monitoring 
the impact of the substances on the oxygen uptake and transfer rates as well as the 
nitrification and denitrification rates (Iversen et al., 2008a; Iversen et al., 2009a). Few 



FP6 Project AMEDEUS 
 

Final report, 2010         Page 17/120 
Copyright © AMEDEUS, 2010 

negative impacts of the various reagents were observed, except for the following chemicals. 
The tested polyaluminium chloride (PACl) strongly impacted on nitrification (-16 %) and 
denitrification rate (-43 %). The biodegradable nature of chitosan was striking in endogenous 
and exogenous tests. Considering the relatively high costs of this chemical, an application for 
wastewater treatment does thus not seem to be advisable. Also, the addition of one of the 
tested activated carbons strongly impacted on the oxygen uptake rate (-28%), nitrification     
(-90%) and denitrification rate (-43 %), due to a decrease of pH. Results show that the 
changes in kLa values were mostly not significant, however, a decrease of 13% in oxygen 
transfer was found for sludge treated with PACl. 

Filterability in test cell trials: In Figure 4, the resistances due to the membrane, internal 
fouling and the filter cake build-up are depicted. A measurement of the reference sludge and 
sludge spiked with the optimum concentration of one of the respective additives was 
conducted within one day to account for changes of the mixed liquor. As can be seen, 
especially the resistance of the filter cake was strongly reduced when a flocculant was added 
to the mixed liquor (see also Iversen et al., 2007b). As shown by Lee et al. 2007, the biofilm 
architecture, especially the composition and porosity, largely changes if a flocculant is dosed 
into the system – thus leading to lower resistances. 
 
Commonly, constant additive dosing is applied if an additive is dosed for flux enhancement. 
Yoon and Collins (2006) describe a dosing step from 0 mg/L to the found optimum 
concentration of 300 ppm just at the start of the experiments, followed by a daily addition to 
compensate for the losses due to excess sludge removal. Other authors describe similar 
approaches (Ying and Ping, 2006). 
 
If the addition of a flux enhancer can be controlled by the concentration of fouling causing 
compounds or the fouling propensity, operation costs and chemicals can be saved. Thus the 
question occurs what might be the effects for slight over- or underdosing. Here, it was found 
that metal salts and the biopolymers chitosan and starch are tricky to dose, as over- or 
underdosing might cause further fouling on the membrane. Especially the overdosing of the 
PACl Magnasol 5108 can cause accelerated fouling compared to the untreated reference 
sludge (Koseoglu et al. 2008). But slight over- or underdosing of other substances was not 
detrimental to the filtration performances. 
 

 
Figure 4. Resistance during filtration (Rm – membrane resistance, Ri’ – resistance due to 

internal fouling, Rc’ – resistance due to filter cake) (see also Iversen et al., 2007b) 



FP6 Project AMEDEUS 